
1 1007514 Rev. A

Product #  LP21935
7P Utility Cart

Parts Breakdown

John Deere Licensed Product

For warranty or replacement parts on licensed 
product please call John Deere Special 

Services at 1-866-218-8622.

ITEM NO. DESCRIPTION PART NO. QTY.
1 Round Head Screw, 5/16" x 1" 20M1016P 10
2 Flat Washer, 5/16" 45M1111P 10
3 Round Head Screw, 1/4" x 1/2" 1007836 2
4 Washer, plastic 1007379 2
5 Bearing, Plastic 1007395 2
6 Latch 1007378 1
7 Bed 1007355 1
8 Lock Bracket B-3520-10 1
9 Lockwasher 5/16" 40M1000P 12

10 Hex Nut, 5/16"-18 30M1000P 12
11 3/4" E-Ring B-4305 2
12 Bushing 1007732 4
13 Axle 1007353 1
14 Axle Support B-4599-10 1
15 Drawbar with label 1007370 1
16 Lockbar 1007363-10 1
17 Hex Locknut, 3/8"-16 B-1675P 1
18 Keps Hex Nut, 3/8"-16 B-6299 2
19 Handle Spring B-3303 1
20 Hex Head Bolt, 3/8" x 3-3/4" B-6298 1
21 1/4" Washer 1007837 1
22 Hitch Pin, 1/2" X 2-1/2" B-3861 1
23 Hair Cotterpin 1/8" D-146P 1
24 Pocket 1007804 1
25 Wheel Assembly 1007359 2
26 Clevis B-3034-10 1
27 Bed Caution Label 1007398 1
28 Drawbar Caution Label B-6535 1
29 Spring 1007530 1
30 Round Head Screw, 1/4" x 1" 20M0816P 1



21007514  Rev. A

1

2

7

30 29

6

4

1112

12

11 12

25

12

13

9

16

28
15

22
231

26

917
18

19

14

18
20

10

10

25

24

3
3 4

5

5

9

27

10
8

21


